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CENTRE TESTING INTERNATIONAL

O VERIFICATION REPORT

WMEHLATBHK AL SEGRAR %

Company Name JIEJIE SEMICONDUCTOR CO.,LTD. ,§°

shown on Report =8

Moo oH LI 48 B R T R @ AR P L E H X 1L 6 5 v 1

Address NO.6,JINGGANGSHAN ROAD,SU TONG INDUSTRIAL PARK,NANTONG CITY JIANGS %";
PROVINCE RIR

Inspection & T
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£54 Conclusion

WA WRIEIR AR S &R
Tested Sample According to standard/directive Result
- Wi RoHS $54 2011/65/EU % N

FRACHRE N EIT 54 (EU) 2015/863 HE
Submitted Sample RoHS Directive 2011/65/EU with PASS

amendment (EU) 2015/863

B b S L o R R R R R R R R R R R R R R R R R R R R R R R R R R R R e R R R S R e R R R e S R e R R R S R e R

T B 3T T 285 53 2 R B RoHSHE 4-2011/65/EU K HAB 1T $54-(EVU) 2015/863% 3K (I R AH «
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU) 2015/863.

4 > 2 H #
B ~ 2_ . 2023.03.31
Date

% R
Se6 = 43 Lab Manager

No. R219921801
T EHIXERR 76 5 XAEHE . R
(Ningbo) Co.,Ltd. 1-2F, Eastern Factory, No.76, Jinghua Road, High-Tech Zone, Ningbo, Zhejiang, China

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.c Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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5 N Report Content
FESLE S Sample INFOrMALION .......o..evieeceeeeeeeeeee e 3
R SR TSt REQUESEEX ...ttt 3
R TSt METNOM ...ttt 4
T2 T TSt RESUIL(S) .ottt 6
VTR TESE PTOCESS ..o eee ettt s st es st en st n s ene e 8
FE G Photo(S) Of the SAMPIE(S)......eveeeeeeeeeeeeeeeeeeeeeee e 11
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AT RZ e i Bkt A B i R iEE R A

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the applicant
77 il 4 %% Product Name

b H )

Sample Received Date

FE b kar ] H 5
Testing Period

RIER

Test Requested

Hotline:400-6788-333

..........................

V1-A-Pack

2023.03.16

Mar. 16, 2023
2023.03.16-2023.03.31

Mar. 16, 2023 to Mar. 31, 2023

Z R M RoHS 154 2011/65/EU L HAZ 1T 15 4-(EVU) 2015/863, X B4 A4 i H i H5 (Pb)
F(Cd). 7R(Hg). /S (Cr(VI)). Z K (PBBs). £ 1R — KMk (PBDES) FI4E 4 — IR
B [ARR ZHR —IE T BR(DBP). “ER ZHER T A*FEE(BBP). 4R _HR— (2-4#C
HL)BE(DEHP)ASEA — HR — 7 T Ba(DIBP) 1 #EAT JEM X

With reference to RoHS Directive 2011/65/EU with amendment (EU) 2015/863,to conduct
verification test for Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent Chromium (Cr(V1)),
Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDESs) and Phthalates
(Dibutyl phthalate (DBP), Benzylbutyl phthalate (BBP), Di-2-ethylhexyl phthalate (DEHP),
Diisobutyl phthalate (DIBP)) in the submitted samples.

E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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A. |EC 62321-3-1:2013 X E 2 n R I % FR{E
Screening limits for regulated elements according to IEC 62321-3-1:2013 (&AL Unit: mg/kg)

4 13 W

Page 4 of 13

WHEITTE Element(s) F4E% Polymers £J8 Metals & Bl Composite material
Pb BL<(700-36)<X <(1300+30)<<OL | BL<(700-30)<X <(1300+30)<<OL | BL<(500-35)<X <(1500+3c)<<OL
BL<(70-36)<X <(130+30) BL<(70-36)<X <(130+30)
Cd e il LOD<X<(150+36)<<OL
Hg BL<(700-36)<X <(1300+30)<<OL | BL<(700-30)<X <(1300+30)<<OL | BL<(500-35)<X <(1500+3c)<<OL
Cr BL<(700-36)< X BL<(700-36)< X BL<(500-36)< X
Br BL<(300-36)< X N/A BL<(250-36)< X
B. 4FZE — HRER A IRIERRE Screening limits for Phthalates
WA E Test Item(s) FHi%EMR{E Screening limits (BAz Unit: mg/kg)
4R — iR — 1E T fig Dibutyl phthalate(DBP) BL<600 <X
AB2K — R T 2FHE Benzylbutyl phthalate(BBP) BL<<600 <X
MR ZHR_(2-2ECE)ME
?Bﬂg EF'@Q (2 Vo -" EJ.:IL)EE' BL<600 <X
Di-2-ethylhexyl phthalate(DEHP)
A2 — F iR — 5 T B Diisobutyl phthalate(DIBP) BL<600 <X
C. 4LZMA Chemical Test
- TR TR ;
BT ATk WRE | i K
Tested Item(s) Test Method . MDL Limit
Equipment(s)
IEC 62321-5:2013 10 mg/kg
Y Lead (Pb) %% |EC 62321-5:2013 ICP-OES S 1000 mg/kg
Refer to IEC 62321-5:2013 g
IEC 62321-5:2013 10 mg/kg
4% Cadmium (Cd) %% |EC 62321-5:2013 ICP-OES o 100 mg/kg
Refer to IEC 62321-5:2013 g
IEC 62321-4:2013+AMD1:2017 CSV 10 mg/kg
5k Mercury (Hg) %% |EC 62321-4:2013+AMD1:2017 CSV ICP-OES o 1000 mg/kg
Refer to IEC 62321-4:2013+AMD1:2017 CSV 9k
\ 0.10 pg/em?
Yav/ix IEC 62321-7-1:201
Hexavalent C/:;11r}cl)fr1§ium (Cr(VI)) oon e UV-Vis (LOQ) 1000 mg/kg
IEC 62321-7-2:2017 20 mg/kg
Z RN )
Polybrominated Biphenyls (PBBs) IEC 62321-6:2015 GC-MS 100mg/kg 1000 mg/kg
LR IRRE
Polybrominated Diphenyl Ethers IEC 62321-6:2015 GC-MS 100mg/kg 1000 mg/kg
(PBDEs)
_ FAT5 1000 mg/kg
A28 — W ERE Phthalates _
(DBP, BEP, DEHP, DIBP) IEC 62321-8:2017 GC-MS 50 mg/kg 1000 mg/kg
for each
Hotline:400-6788-333 www cer E-mail:info( Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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£ 7 Remark:

- BL= & FI#iEBR{E Under the screening limit

- OL= @ TiikFR1E Above the screening limit

- X= TEMGE—SIEKTEE The range of needing to do further testing

- 3o0= XY HEEHIEILME The reproducibility of analytical instruments

- N/A= Ai&EH Not applicable

- LOD = Jjikk IR Detection limit

- LOQ= EEIR, ASIMEME RN 0.10 pg/em? Limit of Quantification, The LOQ of Hexavalent chromium is 0.10
g/cm?

,,,,, o

t.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333

o
@
J

~ T ¥



CTI IE 18

eI &

Verification Report

&S A2230112228103E e u 13
Report No.  A2230112228103E Page 6 of 13
K45 B Test Result(s)
. HRRRE
cTl | AME XRFE#f | KR | LRI &;';; N
& ID F5 R &R (AR #R
" N " PR H ] i Sample
CTI Same Sample XRF Phthalates Chemical . .
Tested Items . . Conclusion Received/
Sample material Description Screening Screening Test .
Resubmitted
ID No. Test Test (mg/kg)
Date
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(VI)) BL / /
(SRR 2023.03.16
31 ) | Br(PBBs&PBDEs) IN / N.D. & PASS
White plastic Mar. 16, 2023
DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
%1% Remark:

N.D.= KAt (D T773%4 H PR EE & FR) Not Detected (<MDL or LOQ)

MDL = Method Detection Limit

mg/kg = ppm = H Jj 43— parts per million
1000 mg/kg = 0.1%
/= AAE Not tested
IN = RHiE, 75Ed—B2AMRaHIA Uncertain, Further chemical test
N/A = A~i&EH Not applicable
BL = K TR A Under the screening limit
OL = w& TifikbRit, Hidk—24k2#MRAAA Further chemical test will be conducted while the result is above the

screening limit

YOS BRI /NT 0.10 pg/em?, B 5L ARAS H 7SI E . The sample is negative for Cr(VI) — The Cr(VI) concentration is
below 0.10pg/cm?. The coating is considered a non-Cr(V1) based coating.

TR (PBBs) FMIZ IR — KMk (PBDEs), XRF ik H 45 R E/RA R RS 8 X TN, XRF ffi
e Hogh B BRI 2 B & & . When conducting the test for PBBs&PBDES, XRF was introduced to screen Br
Exclusively; When conducting the test for Hexavalent Chromium, XRF was introduced to screen Chromium
exclusively.

ERFIE HE WE M https://eur-lex.europa.eu/legal-content/EN/ALL/2uri=CELEX:32011L0065

Exemption list please see the official website
https://eur-lex.europa.eu/legal-content/EN/ALL/?uri=CELEX:32011L.0065

681700

otline:400-6788-333  www.cti-cert.com  E-mail:info@: Complaint call:0755-33 Complaint E-mail:complaint@cti-cert.com
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- MR R EG FRRE AR UCRIR . AR A, <SRG S -CTI R ID7F15<CTI R il ID7F1%) N )
FEd ANE#F 5 . The samples with the reference information in the table below are non-tested in this report. According
to the client’s statement, the material of the samples in the column "Reference Report No.-CTI Sample ID " in the table
above are the same as the "CTI Sample ID".

CTI #£4# ID 5 E 95 -CTI #44 1D
CTI Sample ID Reference Report No.-CTI Sample ID
3.2 A2230112228101E-1.2
3.3 A2230112228101E-1.3
34 A2230112228101E-1.6
3.5 A2230112228101E-1.12
3.6 A2230112228101E-1.13
3.7 A2230112228101E-1.14
3.8 A2230112228101E-1.15.1
3.9 A2230112228101E-1.15.2
3.10 A2230112228101E-1.17
3.11 A2230112228101E-1.16

Hotline:400-6788-333

E-mail:info@

Complaint call:0755-33681700

Complaint E-ma

:complaint@cti-cert.com
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K FFE Test Process

1. 4% Lead (Pb), % Cadmium (Cd)
(1) IEC 62321-5:2013

FRAELRE i T2 IR R A
Weigh s_ample and place it :> Add digestion reagent :> Digest the sample
in a vessel
FH IR AX B30 75 /R 2 )
PaRry L — B s
Y e Dry Ashing/ .
Fil ICP-OES S8 KT AH?’I. ; ng / Residue N
I _ ali Fusion oy
¢ Make upwith Acid Dissolution <::
Analyzed by L iltrati
) deionized water Filtration
Solution
(2) &% Refer to IEC 62321-5:2013
HE B PR T k7 V2V i o B
Take a portion of — —N Take out the substrate after
i Y Add digestion reagent v . .
the sample the plating had been dissolved
e by 1CP-OE — Make up with K— Transfer the plating digestive
Analyzed by ICP-OES deionized water solution into a volumetric flask
2. 7k Mercury(Hg)
(1) IEC 62321-4:2013+AMD1:2017 CSV
PR A it T AR T A s TN R 741 TESUCBCTH R0 rh i AR
Weigh sample and place it in a e e re; ent | ——>| Digestsample in microwave
microwave digestion vessel g g digestion oven
FHBE R & R 714k
2 _ — 5l
H I/CP-OES F BT KRR A_Ikall_ Fusmp/ Residue -
ST ¢ Make up with Acid Dissolution <: it
Analyzed by L. CZI iltrati
) deionized water Filtration
ICP-OES B

Solution

rF

NG

1\ T A
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(2) &% Refer to IEC 62321-4:2013+AMD1:2017 CSV
S FE L T ) A B A A B L b
Take a portion of —N —N Take out the substrate after
5 i Add digestion reagent i ) .
the sample the plating had been dissolved
F ICP-OES 4147 I B Tk FE R AR T A R
— Make up with K—] Transfer the plating digestive
Analyzed by ICP-OES . L .
deionized water solution into a volumetric flask

3. A& Hexavalent Chromium (Cr(V1))

(1) IEC 62321-7-1:2015

H 3 B
Take a portion of

the sample

—>)

(The ratio of sample area to boiling water volume

FH K A HY

(RER TR : bk AR AR =1cm®1mL)

Extraction with boiling water

is 1 cm?to 1 mL)

I8 I B JRE
Filter and remove

the sample

!

F UV-Vis 73 #7 IR R TR pH
K ,': K ,': Adjust the pH value
Analyzed by UV-Vis Add test solution ; i .
of the solution
(2) IEC62321-7-2:2017
FRERE G T 208 —— e
Weigh sample and place it ——> bﬂ)_\/ﬁﬁi%ﬁ’d > _ A
in a vessel Add digestion reagent Digest the sample
i}
VRN R R Aﬁ%ﬁﬁﬂﬂé A1, 1 yE
. K — just the pH value 1 .
Add test solution T o N Cool and filter
U
PRSI pH E 2B FKER Fl UV-Vis 47
Adijust the pH value  — Make up with — > A
of the solution deionized water Analyzed by UV-Vis

P -\ ' 4

LY 7 VT

w
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4, Z¥REEFE Polybrominated Biphenyls (PBBs), ¥ — & Polybrominated Diphenyl Ethers (PBDES)

Analyzed by GC-MS

organic solvent

FRERES TRE R LI e
. .
Weigh sample and place — Extracted with (o ————————
it in a thimble organic solvent
F] GC-MS 4047 R LR 2 o B B AV 2 2 R P
— Make up with Transfer the extract into a

volumetric flask

5. 4F% — HEREE Phthalates(DBP, BBP, DEHP, DIBP)

Analyzed by GC-MS

organic solvent

MREFE T EE P FAA ML 73 B RYEFE B
. .
Weigh sample and place — Extracted with o
it in a thimble organic solvent
Fl GC-MS 437 AL E A ARSI ERN
— Make up with Transfer the extract into a

volumetric flask

-y
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FE 5 B A Photo(s) of the sample(s)

A Final Product 3.1
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79 18 17 16 15 14 13 12 A\ 79 18 17 16 15 14 13 12 A\

- - - -

3.2(% 2 B A (AR BUAE: i) 3.3(% S B (AR BUAE: i)
Client Reference Photo (Non-tested sample)) Client Reference Photo (Non-tested sample))

Wi, ////////// i Mll,lllllll“\\\\\ \\\\\\\\\\\\\\\\\\\\\\\\\\ i, ////////// i Mll,lllll“ll\l\\\ \\\\\\\\\\\\\\\\\\\\\ \\\\
i 16.15 14 13 12 W S 77 16 15 14 13 12 1‘\ )
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34(F 2 K A (AR dh)

Client Reference Photo (Non-tested sample))

%1270 £ 13 1T
Page 12 of 13

3.5(% 1 ZH & v (AR )
Client Reference Photo (Non-tested sample))

V///////////////////lf/lll/llll/ﬂ"llllI.IIH|II\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\%\\\\\\\‘

19 18 17 16 15 14 A} \L
3.6(% 2% B (AEIAE dh)

Client Reference Photo (Non-tested sample))

.
9 18 17 16 15 14 13 12 \\“\(‘

3.7(& 2% B (AR )

Client Reference Photo (Non-tested sample))

Y
NIz 16. 15 14 13 2 W L
3.8(% P15 B (ARIRRE )

Client Reference Photo (Non-tested sample))

V////////////////////////Ill/llll[lllllllll|Il|I\l||\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\%\N
7 16. 15 14 13 12 W' \
3.9(% " S (AR BUR )

Client Reference Photo (Non-tested sample))
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' 47 16 15 14 13 12 ' \. §
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Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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3.10(% 1" 7% K b (AR A i) 3.11(% S ZH Ky (AEIRAFE i)
Client Reference Photo (Non-tested sample)) Client Reference Photo (Non-tested sample))
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77 16 15 14 13 12 "W\, § [ 77 16 15 14 13 12 "W \. &

75 B Statement:

1 RS EEA ST Bl KR & R = 3G
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. iR AF IR ML RS SRR B R SR, FERE RO RS 15T, CTI RS H RS,
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTT hasn’t verified;

3. AR LI G RO 52 R 5 1 DT s
The result(s) shown in this report refer(s) only to the sample(s) tested;

4. RZ CTIBHFR, AT EHIARK S
Without written approval of CTI, this report can’t be reproduced except in full;

5. IRk SIS N R SO ER ZE R, Bl SO #E.

In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

*kk jcl?i lﬂ:l: éél: ;E *k*k

*** End of Report ***

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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